‘ T4 RIDING LAWNMOWER’
' 80X1 -
- Lo ] GRASS BAGGER
A ’ , L : - ' B9A
- ) . . ’ . L Parts Catslog B-3010
1
’
L3
g Tt
- bl

°§.‘

ALPHABETICAL INDEX

ENGINE AND ATTACHING PARTS'

‘ e PAGE
Air Cleaner . .-..... et - 11
AirDucts ........... P b .15
Carburetor .........ccviveiiiiiiiie e, 13
Control, Chokeand Throttle ................ n
Counterweight ............. R Cragened 17
Engine Block ....... e, ( I 5
Exhaust ........ccvininniaa b, -13
+. Flywheeland Stator ............ e -7
FuelSystem.................... P 1
Governor ...... P 9
Ignitionand Charging.....~................ 7
Magneto.............. PR 9
- Mounts, Engine...............oillLe 15
Qil Drainand Fill ..................... e ‘ 7
Starter Motor. ... e eeaaaaens e 17
"BASIC RIDING LAWNMOWER
Axle, Front......... P U 27
“Axle, Rear . it L - .35
Belt, Miower Drive........ e e, 45
Belt, Traction Drive. .. .... DR T : 31
Chain;:Drive...... . e, PP 35
Ciutch and Brake Assembly....s...... AT - 37
.. Control Tower ....... . 23
Decals. ... ... ittt e, 21
Drive Shaft Assembly. ..... el 33
Eiectrical System........ e s . 1719
Electrica! System Hardware.. .. ... [P .. - 19
Enclosure, Engine . .......coiieii il i . 25
Frame .. ... e T i 23
Jackshaft Assembly ................... et 33
MOWEr DECK o eivvnnieir i hnenans 43
Mower Drive Linkage ......... Ceeeeeeaaeann 39
Mower Drive Control *..~................. 39
Mower Height and Lift Control .............. 41
- Mower Pulleys, Spindiesand Blades ......... 45
Neutral Start Switch ActuatorWire .......... : 37
-PTO, Mower ...............ooal... S 39
Seat ..... i, s 25
. Steering Assembly ............ . iiii... 27
Transmission Drive Pivot .. ................. 31
TravelControl ................. il 2
. Wheels, Frontand Rear ...... PR i 25

‘MODEL B97R BAGGER ATTACHMENT

L

ENHig6 Parts LiSt-.: ... oo feueeinnnenns ~ 47-49

+ D6-DB




-5
-

|
INDEX . |

There is an index at the front and rear of this catalog,

The front index is an alphabetical index of the méjor
groups or assemblies, '

The rear index is a numerical index of the part numbers
and pages on which these numbers are shawn.

v

ILLUSTRATION ! : .

. Each illustration in this catalog shows a group of parts or
components. These parts and compenenis are aligned ap-
proximately as the parts and components on your ma-
chine. Each part and camponent in an il'lustration.hasa
reference number. These reference -numbers ‘are in a list
‘on the page opposite of |the illustration. Next to the ref-

. erencde number is the part number, description and re-
quired quantity of the pafrt shpwn in the illus;ratic'n.

ABBREVIATIONS ~

_UAR - “Use as requiredf]‘ indicates that the part quantity
_is variable. rH o

NSS/- "Not sold separatel'y" indicates that the part.is only
‘gwdilable as a component |of an assembly or the part must
be purchased locally. If the part’is an assembly compo-
- nent, the description will \bé indented under the assembly
description in the parts list. ‘
o b, e

|
f

Py ‘ N \
INDENTED DESCRIPTIONS - L @
! ' ! f ' ) . :‘\ ' .
_An assembly can have many components: The compo-
nents of an assembly are ind‘ncate:qvb'y an indented descrip-
tion, The quantity for an indented part is the total needed
for that complete assembly.” See the example. -

sy . .
1

‘ o
-7 REF.  PARTNO. -~ | - . DESCRIPTION

GENERAL INFORMATION

&

PARTS ORDERS

All orders must include the following information: .

1. Correct part number.

2. Completé description of part b}‘c'omponent.
3. Total guantity of ‘each part or component,

‘4, Product model number. |

5. All necessary product identification n‘umber.s.'
6. Method for sending the parts.

7. Completé and correct.-address.

CATALOG REVISIONS - °

As'the product changes, we will send you new pages for
vour catalog, AT '

IMPORfANT: Put all revisions into the catalog as soon
as possible. ' s

RIGHT HAND AND LEFT HAND IDENTIFICATION

" The words right hand (RH) and left hand {LH} as used in .

this catalorg indicate the direction while you are in the op-

" erator’s seat in the normal operating position,

AD 55159 © CYLINDER ASSY - rear SIRKNG « + v v r o s vi’s v v fae s Npseconntnnrion s
28 A 56208 | SOCKET ASSY -rearylinder . . ... io.v.en oo i, ,
29 A 55856 - | PLUG - adjusting, socket assy '
30 A 55957 - '\‘ o SEAT -socketball . . .......... S S
. N A 56210 R . SPRING -socket ... ..couvunn.. e S 1
32 . . A 56209 S SEAT - SOCKET SPIIMG. &\ v o v e eene e e e iamanneans e 1
33 . G 45175 © CLAMP ASSY -socketassy ..., ....... T L S e 1
16 836 \ BOLT - 1/2" x 2-1/4" N.F:hex. . .o oo v e iee e e 1
3¢, 1322 104 VPIN -cotter, 3/16™x 3" . ... ... DI B, 1
35 -A ' 55889 \STUD - ball, socket & cylinder ... ..., S .
36 . 13 4107 " *BOLT-1/4" x5/8 " N.C hex......1.. T e, 4
37 92-, 4 LOCKWASHER - 1/4" SAE . . o0t u ittt vaiiannaanaanen s 4
) T e .

N e

v

PRODUCT IDENTIFICATION NUMBERS

L

: ///

© 7 ENGINE MODEL AN
. SERIAL NUMBER

- LAWNMOWER MODEL AND
PRODUCT IDENTIFICATION
NUMBER (P.1.N.) )

Al

LAWNMOWER MODEL NUMBER

. ENGINE MDDEL NUMBER

F BOXI

[} S
BRIGGS AND SYAAFIDN 253707 ENGINE

NUMBER C30147

=

NOTE: 'l_'his catalog contains referencess to. serial
fiumbers. Use these serial numbers as a guide

10 order the correct part,

e

: 5

. {
* R

=~

P ”

-



1
'
!
1
v
1
A1
§
Y
L]
T
e

=

co ) : - ‘\ E N
N - S ; i
N MODEL 80X1 RIDING LAWNMOWER - . . ' | ;5
¥ ‘ S ' . | ‘\- i
ENGINE BLOCK ASSEMBLY
‘ (For Complete Engine See Page 1} . - i . -
L : - . ) " \ ¢ !
REF. " PART NO. . " DESCRIPTION - o R : L., .REQ
1 c . 299_28 ' CYLINDER BLOCK ASSEMBLY -short...... e e D feene 1
1 NSS . CYLINDER BLOCK ASSEMBLY....i.....ou... s ' 1.
2 C 25709 ~© SEAL-aill............. e e T |
"3 c. 29824 HEAD -cylinder. ............ P PR e eiaea e T .
4 Cc 25711 GASKET - cylinder head........ e e e .. 1-
5 .BR 391406 - BREATHER ASSEMBLY . .... e araeas e v rrenm e R |
6 T C 27380 GASKET -valvecover ........ e cpeeend e lenaee A
7 187-. 1508 SCREW -SBIMIS . i vl i iennannnnnrannnnemsannns e 2
8 C 25712 =~ TUBE/breather............... PUUDU P, e K.
9 ¢ 2513 . GASKET - crankcase cover 1/64" thick ........ e e A
9 - c 25714 GASKET - crankcase cover .005 thick ... ... ........ RPN e 1 -
9 cC - 25715 GA% ET - crankcase cover .008" thick ........... PP 1
10 BR 93723 _ SCREW - cylintlerhead 3" long. . ........... e e PP, 6 .
11 c 297718 BUSHING - crankshatt . . . .. e e e fanneeees e 1
12 C 30452 CHXNKS_HAFT‘ .......... Br e e AP 1
13 C .25717° SUMP-oil (alsoincludesitem9).......... o e e B B
14 C 25718 . |SEAL-ail...... ". ........... N -1
15 BR 66768  PLUG-oilfiller.......... SO e SO L
16 NSS — SCREW - sump mounting, sems (yse 113-120 and 182-20)-......... L. A
17 C 27236 KEY -flywheel'................. AP b eeaaeas P 1
18 C 29826 PISTON ASSEMBLY -standard . ............... SUUUUROP 1 -
18 - C 29827 PISTON ASSEMBLY - .010"".oversize. . ......... e e 1
18 C ' 29828 PISTON ASSEMBLY - .020" oversize ............. feraaen PR 1.
18 - . C - 29829 - PISTON ASSEMBLY -.030" oversize . ................. Avvinenns 1
19 C . 29830 RING SET - piston, standard . ..-.......... e . 1
19 C 25725 RING SET - piston, .010" oversize *....... e PRI 1
19 . c 25726 'RING SET - piston, .020” oversize .."..... T e 1.
13 C 25727 'RING SET - piston, .030" oversize ........00....coiiinns . 1
20 C: 25728 LOCK - pistonpin .............. SPTR P S . 2
2 C 25729 PIN ASSEMBLY - piston, standard................ e N 1
21 c 25730 PIN ASSEMBLY - piston, 005" oversize .....«......... [ 1
2 - C 29831 ROD ASSEMBLY - connecting ... .. PP e 1
23 C 25732 ¢ , | LOCK - connecting rod screw ......... P 1
24 C '~ 25733 ~ SCREW-connectiongrod,...........0cveeeieennn. e 2.
.25 - C 29832 VALVE -exhaust . ........ e e e PR e Co
26 C 25735 VALVE intake .............. PR S P S 1
27 BR 65906 ;SPRING -intakevalve................ - T aeaeatanee e 1
28 BR - 26828 " SPRING-exhaustvalve ...t R, v
. 29 BR 221596 RETAINER -intakevalve ................ e e .2
30 c 25736 TAPPET - valve .. ..... e R 2
3 C 29833 CAMSHAFT ............. P R FEEET TS Ceeea e 1
32 C 25746 "QIL'SLINGER - governor gear and bracketassembly ............... -1
33 C 25751 SHIELD -cylinder .............. e e e ae e 1
34 NSS SCREW - eylinder shield mounting {use 163-18.and 192-18) ...... e 1
35 -C 25752 COVER -cylinderhead ........... e U S 1
36 BR 231055 BUSHING -governorcrank {1/471.D.} ... oot 1.
37 BR 292260 ROTATOR -exhaustvalve . ..... e ceeesaans e 1
38 BR 93630 RETAINER - exhaustvalve................ PP PP 2
c 25757 - - GASKET SET - includes items, 4, 6, 9 and ‘ S
T . ¢ carburetor mounting gasket............ e 1
% - ‘-________,,_4_-———_—*'——‘-' -
P ;'_J—!—-—.J*i' T L
SRS '
Printed in U.S.A. , January 1987
' . ! & 4 B




BR 292134
_BR 220865

BR 222561

WO~IPU DN —-

BR 222502

BR 270920 -

QWO NMU WA -

—

B ’,-' ) i
- MODEL 80XI RIDING LAWNMOWER

;
J

,,’

’ /

FLYWHEEL AND STATOR

DESCRIPTION, Y.

FLYWHEEL ASSEMBLY ........ S e X
CRING GEAR « . e L
WASHER -spring . ... .. A AP S
SCREW -No.8-32%3/8". ...\ .. i, e )
LOCK WASHER-No. 8 .................. e e
SCREEN -flywheel ...........o.ovonivrnnnn.n! SO e
CUP - screen mounting. ................. el e
STATOR -alternator. ................;cnvnins, P e

OIL DRAIN AND FILL _

l—l.h—lhhd“-id—imm—l—l—l

SCREW - clamp mounting . . . ... B e \
CLAMP - oilfillertube.................. e R SN
DtPSTICK Ol e e e

_ SEAL fillercap ....... e s e
ELBOW - 90°street.................‘....‘.:...............l'.'.‘.. ‘
NIPPLE-pipe........c.vunnnss, e, S eenaeen e
GASKET-plug, oildrain ...................... S
PLUG-oildrain ... e

R I T o T Qi S T O S S Y



_REF. PART NO.

Co~NOORWN =

— -
N O

13

15
16

18
19

2 -

2

Nl —=

C- 29846
. BR 261129
C 29795
'BR 231058
/BR 391733
[ 11- 312
. 129 7
. BR 260584
BR- 221535
C 29794
. 193- 25
129- 6
t  297%

136-° 103

C = 28643
163- . 4

92-- 3.

'BR 222450
187- 1510

¢ 29785

BR 221798
NSS

- C 24329

BR 66538

* - -

Printed in UL.5.A.

MODEL 80Xl RIDING FAWNMDWER

./ GOVERNOR

DESCRIPTION

LINK-governor-....‘...:.... ....................
SPRING - gOVErNOr ... ...ivirivainniaainansnn e

BRACKET -gavernor

/

MAGNETO ARMATURE

ARMATURE -magneto............oennns P, -
TERMINAL -ignitioncable ...........................
SCREW - mounting {use 182-549and 195-10) ...........
SPARK PLUG - resistor .. ... ... et
@OOT-sparkplug-..................J .................

..............

. CRANK -governor . .... e e
LEVERASSEMBLY .. ... ... i .
. BOLT-lever ............. et
SNUT-Noo10-24 ...
SPRING - governorlink ........... e
CLAMP-casing ...t iiiii i iieananns
INSULATOR ASSEMBLY. .. ............. ..., g
LOCKWASHER ............. e
NUT-NO.832 . oeneerieneannnnnn, e
CWIRE-ground ...
PIN - cotter hairpin . ............ e e
RETAINER - “E"ring ....... b e e
SCREW ....... e e eeenn e e
WASHER ... ... i it iiieiinaaas
~ WASHER-governorcrank . ........... [P _
"~ SCREW-mounting ................ R

..............
..............
............ F
..............
..............
...............
..............
...............
..............
..............
..............
...............

.............. .

— ek ok ok ok ot ek (W B o ed med ek ek ed el ol

— et N) ot

-

Januar\), 1987.




'REF.  PART NO.
A .C 23641
2 .C 11629
3 C . 28935
4 C - 28937
5. 214 251
'8 131- 9N
7 BR.- 93323
8 13- 102
9 . C 28937
10 C 29836
11 C 25760
12 C 25759
13 . C 25758
14 C 25762
15 C 30454
18 C 30455
17 c 29781
18 C 15540
19 182- 559
20 192 18
21 1290 17
22 C 10678
23 c 3019
24 cC 30192
25 BR 93622
26 C 24689
27 . C. 25125
28 C - 10657

Printed in U.S.A.

"FILTER-fuel ................ T
L CLAMP-HOSE .. .ottt PR

. BOLT-5/16"-18x3/4" ..... e e U

. GASKET - aircleaner ....... Wit e b erreserrar s el

' BRACKET - tank Mount, fBar. .....o..uuvernnrcnnnaomnanss. S

MODEL 80X1 RIDING LAWNMOWER . R

FUEL SYSTEM

DESCRIPTION - : _
CONTROL -chokeandthrottle ...............cccoiqieniianiann, A
CAP - fuel tank {includes insert} ...... P P peennen .

REQ'D -

HOSE - fue! (cuttolength) ........... e e

c. .
%

. . - . " : .

NUT-5/16"-18flangelock ..o .ovvereenenreavnen.. s
SCREW - aircleaner ........ N e enaraaan PR

HOSE - fuel {cut tolength) .. ... ...
CARBURETOR -{repairspage 13) ..........c.cviiiiiininannnnas

o

CLEANER ASSEMBLY -aif .5 ..o oo iiianeananeans
*  ELEMENT - air cleaner ..... e
SUPPORT - elemeant ..... S I T R I EY AR
CUP-aircleaner .......ccvcvvveirneenannes P s
SCREEN -aircleaner. . .........cocovvianiins berreae e
SPACER -aircleaner .............. e ceees
HANDLE-control . ...........oveun e U g
SCREW - #10'- 24 x 3/4" pan hd. Phillips ... . . A
LOCK WASHER - #10- 24 hex. ........ e
NUT-#10-24hex........0cccoiiiiiiynnn, e PPN
CONNECTOR -fuelline ............... S
BRACKET -tank mount, front............ ... e e .

SCREW - air cleaner ........ S PR T .

TANK -fuel ............. T PP e
ELBOW ASSEMBLY -tank .........

. o L Jénuarv1987 -




12 o - Lo S MODEL 80XI RIDING LAWNMOWER -~ - - o aw
. - H . L - . ; # N .
) ' L " C29836 CARBURETOR . ‘ T . 2
. REF. PART NO." DESCRIPTION o S e REQD ™ - = -
- 1 C 25738 = GASKET -carburetormounting ..........ovveeen.’ e <1 - .
- - . 2 - BR 292681 VALVE ASSEMBLY - carburetoridle ...................... LT t 20 .
3. -BR 93499 ., SCREW - throttle and choke valve' mounting, sems _...:.......... 2
. 4 182- 87 -SCREW - machine fillister head 8-32x5/8" ... ... .. S e R
5 BR . 26157 = SPRING -throttle adjustment ............. e e S 1. .
6 138- . 261 . PIN-throttlestop"................ et 1 r
7 BR 230896 . PIN-floethinge.......... et e R '\ A -
‘ 8 BR 222010 VALVE-choke . .............. S e 1,
: a 9 C 29779 VALVE-needle ... ..cooviiiii i freens . 1
10 - BR . 93387 .. SCREW -carburetormounting . ... ... .. i i 2 A
' P : - n NSS . BODY ASSEMBLY - carburetor {use C29838 carburetor) .5, ........ AL
T 12 " @1 28" PLUG-WEICh. . ..nenerrennn.. e e SRS 1. -
.. 13 c 25742 . VENTURI-carburetor................coviiieinann,. PO i
A4 C . 27240 . VALVE - throttle ..... e e e e 1.
. 15 - C ., 30483 SHAFT & LEVER-throttle......... .. ..o it A
16 BR 211712 - STOP-throtte ... ...\ iiriet ettt taenanenerraenens S I
17 BR 299707 FLOAT - carburetor. .............. e 1 d
- 18" c 27264.. . . VALVE-fuelinlet .................... e re e PN 1
19, - BR 221995 BOWL -float .............5 0o i, e e 1-
.20 BR 270511 GASKET - floatbowl. v......... U . 1
- 21 . BR- 222014 WASHER - floatbowl......... e e 1
.22 . BR 3908684 SHAFT & LEVER-choke................... e SEETEREEY ' 1
23 . - .BR 299740 .  NOZZLE-carburelor.............ueorureieinrinnniennetarnaen. 1
© .24 C - 29780 SCREW-nozzle ...........coiiiviiiniiiiiainnnn, eieieean 1 s
: © 25 C 10678 CONNECTOR -fuelline ................ ..., PP SN 1
« ' ‘ 26 . ,C- 27244 . LINK-choke ..... e e e ‘e 1
| 27 BR 261116  SPRING-ChOKE IEtUM . ... uuleeennnssensennns SRR 1
‘ ‘ 28" BR 270382 WASHER - choke shaft ..., T T e rreaas PR 1 -
. S 29 C ~ 25764 BRACKET - carburetor ......... e, e 1. :
’ . .7 30 187- 1510 SCREW ..... T et s e e T 2- N igeo |
‘ 31 c” 30405 “ SEAL -throttleshaft ;... ........... B VRO
- K C . 27255 CARBURETOR OVERHAUL KIT - {includes items 2, 7, 9, 12, 18,20 = .
23, and24) ...l e . e 1 i W
. . . . »
' .l T ’ B .
EXHAUST SYSTEM - _ i TR S
X 1 C- 25489 MUFFLER < @Xhaust .........cceveernnne.nn. 1-.
2 C 25701 LOCK-bolt ..o A 2 U i
3 113- 138 ° - BOLT - muffler 5/16” - 18x3-1/2" .../ ....... e 2
! 4 192- 19 .. BOCKWASHER-1/4"..... ey PP SN o
5 131- 1 BOLT-1/4"-20x /2" -........ e e ese 1. "
' 6 c 26507 . GASKET-exhaust [................ e ' 1
& 5 1
¢ . "~ A . A
' 4
“ ) Printedin U.S.A. - , : = January 1987




Lo
 REF. PART NO.

1 C 30188
2. 121- 106

3 195- 521

4 13- 624
5 13- 122
6 131- 911

7 C 28806

8 c. 2M82

9 131- 1181
1! - C - 30492
.2 121- 21
3 "C . 30503

4 131- 934
.5 €. 30535
-6 c 30536
}

Printedin U.S.A.

) BOLT - 5/16" - 18x 1/2" flange hd. S :

1
4
- SHIELD - carburetor ........... FS T 1
1
1
1

MODEL 80X! RIDING LAWNMOWER
ENGINE MOUNTS
DESCRIPTION e :
PLATE-enginemounting +........oouveueruenaeen et S t

4
WASHER-5/16" . ... e e e e o 4
BOLT -3/8" 16 x 1142 i i i 1
BOLT-5/16" x1-1/2" . ..... e e e P
NUT -5/16"" - 18 hex flange'lock . ......... T 4
SHM-washer. .. ................ AU N . CUA
BUSHING-flange.."......... ..o S el 2
NUT-3/8"lock........... e e s L 1

I,

" ENGINE AIR DUCTS
DUC'i'-airexhaust ..... RN S ......
BOLT-1/4"-20x1/2"fock .......... e

NUT - 1/4' - 20 flange lock ' ............. e - ’
SEAL - airinlet (attach to engine blower housing) ................. ’

DUCT - @FI0IEt . oo is e ieanans e

-

January 1987




REF. PART

NO.

1 C . 27264

2 C 27260

3 C 27259

4 C 27421

5 C 26359
v 6B NSS -

7. C - 27424
. B C 27422

9 138 . 75
10, " C 27262
11 cC. 27258
12 C 27263
13 C 27256
14 . 187- 1328~

1 C 29816

2 C - 20834

3 C 29818,

4 C 29835

&
h—\\
My
: ‘f:;’:::;

Printed in U.S.A.

)

MODEL 80X1 RIDING LAWNMOWER 17
“\. - ' e o =l
' s . g™
STARTER.MOTOR - BRIGGS,_ P
' DESCRIPTION' oo " REQD ,
CMOTOR-starting 12volt . ... ...t iiiiiieaaaannas 17
.- BOLT ASSEMBLY -thru lincludeswasher}. .................. 2
BRUSH ASSEMBLY -starter ........coovneerieevinnransse A
_CLUTCH ASSEMBLY - starter ........... e 1
“ ARMATURE ASSEMBLY -starter ...,..........ooiiiiiaan, 1
SCREW - mounting fuse 113-102and92-8) ...+ c0eennnat 2
KiT-retainer .............cooi il TR Er 1
.. GEAR-drive .......... e e 1
YU PIN-voll Ll e e e 1
END CAP -driveend. . ............ et e ene 1
END CAP - commutator end (includes brushes) .. ............. 1
HOUSING - starter ....... e e e eaaa e 1
SHIELD - starter ..... et e earea et e 1
SCREW -mounting................cuaut - S TERCRPEPRPRTY 2
ENGINE COUNTERWEIGHT i
LINK - counterweight ........ e e DU 1
- COUNTERWEIGHT ASSEMBLY . ......... e e -4
" OPIN-counterweight L. ... e 1
SCREW -counterweight . ................... e 2
% January 1987



. . ‘ ] » A {-}
1 o * MODEL 80X} RIDING LAWNMOWER 19
:MAGNETO - . o
\ . GROUND L .
, . o X ELECTRICAL SYSTEM ,
\ : IGNITION SWITCH . , :
raron” X REF. ' PART NO. DESCRIPTION REQ'D
CHARGING s 1 c 27532 HARNESS - wire - e AT I Bl 1
. .- CONNECTOR 2 - C 27533 WIRE - solencid to engine . . ..' ..................... e [ 1,
’ - C 26142 HOUSING --SOCKEE . .. io e I el 1
¥ 3, .C. .27821 CABLE - battery positiveto solenoid ................ e 1
ENGINE 3 4 cC 27534 CABLE - solenoidtostarter ... ......ooviiaeinns e e 1
GROUND 5 C 27541 HARNESS-wire ..... PP o1
6 c 24460 .~ CONNECTOR -switch ... ... vaniiiiiiian e e . 1
. ' 7. . C- 26108 SWITCH - neutral start .. . T e v v e e icranctiiaananaas e 1
8 c 27549 .CONNECTOR -solenoid "................. e raaareeaanaes P 1
@ 9 C. 27523 " SOLENOID -SUAM .. ..o\ eeuinnaaariloannnninaaeeann s 1
! ' 10 C 26425 BATTERY 12 volt {includes caps, vent hose and hardware) e e 1 .
' C 26426 CCAP-battery ... e e R 6
1 ‘C 30267 SWITCH - |gn|t|on {inciudes key and mounting hardware} « «oo.nneeee.s. 1
12 C 27264 " STARTER - engine, 12 vo'lt, ....................................... 1
3
|
‘ 2 : - o _ : . ELECTRICAL SYSTEM HARDWARE c
() )/ ‘ @/ 1 C ° 24263 STRAP - battery hold down ......... B SRS S e 1
o 2 : 3 : 2 C 28644 HOSE VBN o oveeseerneeeaansenenenns e e AR
S8 - : .3 C 24428 CUSHION - battery ... ... e e et 1
827 4 195 516 WASHER -3/16" .........c.... e e 2
= 5 192- 19 LOCKWASHER-1/4". ... ... it e PR 2
(9) 6 1297 101 NUT-1/4"-20hex ......... P 2
) 7 C 27751 KEY AND RING ASSEMBLY ............. e ereaea e e T 1
8 C 23248 LOCKWASHER -5/8" internal tooth. e Y e F. 1
1 9 C 24659 NUT-5/8"-32knurled ..........0 .. D s P e 1
' 10 c 22947 TIE-wire ...coovvnnnss e S [N UAR
1" 169- 145 BOLT-1/4"-20x5/8" ........... S R e S . 2
12 182 10 * SCREW-No.4-40x7/8 panhead ...........,........0.e e 2
13 129- 13 NUT -No.4-40hex...... e e e e e . 2
14 "192- 13 OCKWASHER -NO. 4 .. et i ar e caa e anaanaraan C 2
15 129- 37 NUT-No.10-32 ... ......oiienss. et [P 4
16, 192 18 . LOCKWASHER-3/16"............ e e 4
17 70182 47 SCREW -No. 10x3/4" ........... A e 3
t
! ¢
J/ .
N Printedin U.S5.A, - January 1987

ol : L




4

¥4
¥

- S +

1 LI P -

K . ‘ . ' ‘ . o ‘ % ' L - . “-'

o : ' - ‘ S - . . MO.DELBUXI RIDINGLAWNMOWEF! . 27

o . . K : DECALS(EngI;shl
| S 80x| o |

REF.  PART NO.  DESCRIPTION = - o ~ REQD
. 27961 DECAL - ignition and thrott!e ..... et PR

Cc
Cc -29935 DECAL-"CAUTION" ........ e e R
C 27997 ° DECAL:-operation .. .........cocivivininsn weanaaen e eaeaaen
C 29119 - DECAL-mower heightadjust ............ h
C 29075 DECAL-“DANGER”blade .............ccvvvnnns PN .-
c .. 12519 DECAL-"“NO STEP" ... ittt e san e y
IR 30159 DECAL - tower, front ............. e iaaeeaas [
B C 279086 DECAL -engineenclosure R, H. {shown} ....................... .
C
c
C
C
C
C
C
C

FLYING DEBRIS

R b N b el ek o ok ok kol ok ek a3 b

" OPERATE MOWER ONLY . ":"‘:',' C "“I - 27905 DECAL - engineenclosure L. H. ............... Mradrreaasarrrens
oGuARD O Comriste - @ e . : . 30639  ~ MEDALLION ; tower, front INGERSOLL ... 0.......c...s e .
DESNIS MAY CAUSE INJURY & . ‘ 710 28428 . DECAL - "WARNING" flying debris.. . ....... R *
. : e : (§] 26936 DECAL - chainlubrication ............... LI, e
' ‘ ' ® ' : o 12 27946 DECAL-crown ............. e i
. ) . casc I ' o / © 13 27947 DECAL - engine enclosure, rear, yellow strlpe. e o,
- ‘ : J T ;o © 14 30160 DECAL-rear ... e e e e
. , : () : CLUTCH/GRAKE - g | , 15 30166 DECAL-11HP ........... SR S
(D MOWER_ADJUST - o : ; . ‘ e :
: i TRANSPORT ,
NPT § ' Y PR L s T ! ‘ o N ‘ C . )
17"?-"-"'-"': Gk I AN e S e | ~ DECALS (Bilingual) -
Y Ry ) wgw,,uilejsii?juNToLuc“ , . (French and Eng“Sh)
' ~ R S—— N - R * ‘ ‘
' i . ARV GeineTs st i TEmm AT Cons B¢ » 1 321- 4747 - DECAL - ignition and throttle (80XC) ........ e s A 1
: S . ‘ ' -2 321- . 4766 - DECAL - “WARNING” (80XC) ............ e e i 1
. ‘ o - . J 3 C 26482 “DECAL - operation {80XC) ...\.....co.vuvunnns N eesraraiae -1
' @ . ' < 4 321- 4755 DECAL - mower height adjust ... .. T S 1
: DANGER B 5 321- 4763 DECAL - “CAUTION" blade .....%......ccouiuiiannninanansnnn. 1
NG STEP NG =3 A I P . 6 .321- 4726 DECAL-“NQ STEP" ... ... ....... ettt 1
'ﬁ— piabestnsl I | B ‘ o . 10 321- 6642 DECAL - “DANGER" flying debris ... ...........ooivuuuereannnn. 1
17| comract can mdune : . . . ) .1 c 26937 DECAL -chainlubrication .......... ... .. ... ool 1
- : . : - . 12 c 26483 CDECAL-crown .................... et e e e e i "1
QFERATION INSTAUCTIONS -
. Printed in U.S.A, ‘ ‘ ’ : "o January 1987




.p - ] . i . I' il ~ | o I _ - . ‘ .I \ll " 1 I »v ) " ". .
o 7 . e o ‘ ; o ‘MODEL 80XI RIDING LAWNMOWER . ) . 23
- - - . . ° FRAME AND CONTROL TOWER"
- ' REF. . PARTNO. . DESCRIPTION . ' : S _REQ'D
R 1 C 30174 FRAME -main .......cvvveiennmnnnnninasans e e 1
. : - . 2 C . 23349 TOWER - CONIOl: . .o\ v e itemeereenneeriaennnns e ereaaaas 1
{. ' 3 121 106 BOLT &/16" - 18 1/2flangelock . ... ... i e 4
: 4 ~129- . 101 . NUT-1/47-20 ...l SRR e 3
5 . C 23351 PANEL - mstrument ................. PP S "1
6 . 187- 1334 © SCREW - #8 x 1/2'" phillips head.........: e e e e e a e 6
7 C 25648 , CROWN-tower ................ P T
8 182- bhY SCREW - #10-24 x 3/4" phllllps e e e ie e e 2
2 c 29123 BUMPER -front, rubber. . ... .. e a e e 1
10 0 .C 28807 GROMMET -rubber ......... hee e e T
1 C 24529 _ CUSHION - rear enclosure.. . . .. b e anesare s 20
12 131- + 67 NUT-lock #10-24hex .. ... ..o e e e 4
13 ©o-192- 19 LOCKWASHER-1/47". . . i e 3
,'14. 131- a1 NUT-5/168" -18flangelock ..o iiiinninnans 4
oo
¢ £
e : . . R ;
Il he
)
¥
t
- '
: . - '
R [
: I
]
: .
. L .
!
Yo .‘:’_;
2,
L+
P -
/
- Printedin U.5.A. S . . . _ S January 1987 .




N ‘24

REF. PART NO. -

1 C - 30063
2 . 13 120
3 --C 15410
4 195 2175
5 C 30199
6 - C . 24091
7 C 22023
8 . C : 24562
9 C 24574
10 195- 518
11 132- 378
1 C 24501
2 C: 24503
3 219 10
4 C. 2652
5 .C 24505

Printed in U.S.A.

MODEL BOX! RIDING LAWNMOWER o 26

'SEAT AND REAR ENGINE ENCLOSURE !
DESCRIPTION, . E oo : * - REQD
SEAT -black .\ sevverereiannseenians e 1
BOLT 5/16" - 18x1-3/4"....... e s e 4 -
. CUSHION - rubber, seat ................ e e UAR
WASHER -5/16" 1.D. x1:1/4"0Q.D. ............ S 4
ENCLOSURE -engine, rear . ............... e S L 1
HINGE - enclosure. .................. B ornas ST PR AR
SPACER ... ovtooiiii i e ATy
RQCD - prop, enclasure T e tiee e, . 1 . e
BUSHING - rod My e eaa e NEEE
WASHER - 9/32" 1.D. x 5/8" 0 Do 1
. PIN - cotter 1/16" L v . 1
FRONT AND REAR WHEELS .~ " -
. WHEEL -frontassembly ............... ... ... e 2
BUSHING -wheel ........... e (RTINS 4
FITTING - lube 1/4" - 28taper e PP P 2
CAP-hub, plastic............... e e 4
WHEEL -rear ............. PR R D R 2
L]
® =
" January 1987




REF. PART NO.

c .

138~
196-

OO~ @ LN =

o~~~ Dh sk —

10 129-
11 129-
12 113-
13 13t
14 c
15 C

Printed in U.S.A.

24100

143

541
24189
27501
24179

24182

24200
49

o

" DESCRIPTION

MODEL 80X1 RIDING LAWNMOWER

STEERING éSSEMBLY :

)

WHEEL - steering
PIN - steering wheel to shaft

GEAR - sector, steering
BUSHING - flange, bronze

FRONT AXLE

AXLE -frONT .ottt ea
BUSHING -axlepivot ....... ..ol e :
BOLT-1/2" -13x1-1/2" ......... ... s

NUT -lock 1/2'" - 13 hex ‘ 3 -

BUSHING-flange ... .....ccoveeinaiots e
WASHER ... it e
SPINDLE-lefthand ............c.coeiniennn PR
SPINDLE - right hand (shown} .......... e
. BALLJOINT-L.H.thread . ............... e eaianaaae
. BALLJOINT-R.H.thread .. . ............ £
NUT-jam 3/8" - 24 hex, L.H. thread . »... ... ... ool
NUT-jam 3/8"-24hex............ e e '
BOLT:3/8"-16x1-1/4" . ...... e v :

......................................

.............................

WASHER-5/8".................. e et
~ SHAFT-steering .................... et e ‘
BUSHING -flange, bronze .......,....cveenen. P .

PIN - pivot, sector gear (service part)......... e ieeeanana
‘PIN-cotter 1/8" x 1-1/8" ... ...

o
:

R O N, R .~ N d

ary 1987

ANAANNNN—S B ASaaa

.




I

)

L
ool _.‘\
\
y

of

-+

[BY

-

"REF. 'PART NO,

1.+ C 29260
2° . C 29047
S3 0 aa- 17
4 C 25229
5  195- 533
8 . C 24669
7 138 207
8 C 24165
9 113~ 208

10 195- 104
1 131- . 1181

12 C 29116

3. C 26332

14 129- 163

1% | C 20093

16 1320 321

17 C . 24401
18 113 103

-18° 195- 521

20 138 2073

' Printecj inU.S.A.

MODEL 80XI RIDING LAWNMOWER

DESCRIPTION

LEVER - travelcontrol . .......... P e e
KNOB - travel control lever . .. . . O
NUT - 1ock’5/16". - 18 heX . ...ooveneeeeeeeen. ., i S
BEARING -flange........... e R,

WASHER'

ARM - travel control {servicé part) . ... ... e
BOLT-3/8"-16x1-1/4" hex. ..o, T
WASHER-1"0.D. ............... v tiraereleieeen ety
NUT -lock3/8" -16hex .......... e e ‘
ROD - control {arm to pivot plate) ...... . T S
BALLJOINT -controlrod, R.H.tread ... .. ... ... e P
NUT-jam3/8" -24hex.......ccouevnnn .. P,
BUSHING - fliplack ' ,
. PIN-cotter3/32" x17............. P e S .
"LOCATOR - travelcontrol . ................... . Sl
BOLT-5/16"-18x1"hex ..................... e e,
WASHER-5/16" ... ... .. [ ..

PiN - spiral

TRAVEL CONTROL |

SPRING -control lever. . ............. [ ’
PIN - roll 3/16" x 1" . l

l'%ﬁ

........................................

NN SN = S NN SN = SN e N R

January 1987

REQ'D



" ! v —

" 'REF.

= .
SO Whka—

—_
WK —

14

PART NO.
'C 30186
c 30187
4 712
193- 31
c 30197
195- 533
€ 30193
. C, 24160
13 . 118
131- 176
¢ 2293
195- 522
c 17203
131- 1181 -
C . 2432
.C 17213
L 113- 209
c 24128
C 24193
c 12975
M- 132
c 28971
C. 23318
'C 28226
132- ° 310
C 30496
13- 101
13- 911,
C . 26458

" Pprinted in U.S.A."

‘BELT -tractiondrive............0iveunn... e e

4

 BEARING -roller ...... e e e e s e

PLATE-pivot. ....... S e

MODEL 80X1 RIDING LAWNMOWER : 3

TRANSMISSION DRIVE PIVOT
DESCRIPTION  “ . . ReQ@D -

PULLEY -engine’. .......... v e '
BOLT-7/16"-20x3/4"hex............. e e
LOCK WASHER - 7/16" internal tooth.. .. .. .. e
BUSHING-sleeve...................... e
WASHER -1/2" . ....... e i e e

PLATE-slide,pivotplate...................... e e

WASHER-3/8"7 .............. P D L
BUSHING-sleave.,.................. SR . P -
NUT -lock 3/8” - 16 hex. ... berrenens e
SPRING -idlerarm ........ e e e
PULLEY -idler, "V belt....................... P P
BOLT-3/8"-16x1-1/2"hex ............... P A
PULLEY AND SHAFT ASSEMBLY -discdrive................ S
DISC-friction drive. ......o.lveuny v iieeegeenninnnnian Nl
WASHER .. ... ... e I et PR \
BOLT-5/16"x3/4"carriage ..........c.ocooiiiviiiiiainnnannn .
FLANGETTE ...ttt canince e naninens
WASHER...........ocivevent. U S e
PIN -cotter...... et ea e rara e
GUIDE=belt.................. PR e e
BOLT-5/16"-18x1/2" ... ... oiiat. e e
NUT-5/16" flangelock .................... e e
BUTTON-slide .............cciiivinnan. .. e S

- - - . . n

January 1987 ,



REF. PART NO.

1 - C 25087
' 2 C 26886 '
3 C 26887
4 C. 28286
5 . C 25091
6 C 26862
'7 C 24225
8 131- 1181
9 13- 282
10 .C 25092
11" € 25093

T
1 C - 26130
2 . C 22891
3. C 26129
4 13- 102
5 131, 176
6 C 25095
7 C' 25097
8 C ' 25088
9 ° 113 205
10 "C° 28263
11 C . 28971
12 C 23818
13 M- 217
14 13- 176

Printed in U.S.A.

MODEL 80X! RIDING LAWNMOWER E ? X . 33

"JACKSHAFT ASSEMBLY
{INTERMEDIATE DRIVE) |

DESCRIPTION

SPROCKET ASSEMBLY - intermediate drive (dual sprocket) . . ........
*ARM -idler {upper}......._..... ‘ ‘ ' '
ARM-idler flower) .............

WASHER - shim .. .. .........
BUSHING - sléeve .............

" 'ROLLER-idler .........ovono.

SPRING - torsion, idler arms .. . ..
NUT-lock 3/8"-16hex ........
BOLT -3/8"-16x3-3/4" hex....
BEARING-9/16" bore .........
SPACER - bearingrace .........

DRIVE SHAFT ASSEMBLY

........... L T I T R A

. : REQ'D

t 4 et b e e e I I R R R R
....................................

I I R T T R R )

(PRIMARY DRIVE} .

SHAFT - primarydrive.........
WHEEL - friction drive . ... .. .
SPACER-rolled ..............
BOLT -5/16"-- 18 x3/4" hex ...
NUT -lock 65/16" - 18 hex ......
SPROCKET -drive ........... .
SPACER-short ..............
SPACER~long ...............
BOLT-3/8"-16x5/8" hex ..;.
WASHER ...t
BEARING-3/4"bore .........
FLANGETTE-bearing .........
BOLT - 5/16" - 18 x 5/8" carriage
NUT - lock 5/16" -18 hex ......

% @

lllflllllllQIlI.!I‘.-T-.“ -----------

B R I R N .

....................................

January 1987




; MODEL 80XI RIDING LAWNMOWER ' 35 o
. , REAR AXLE '

REF. PARTNO." DESCRIPTION L . REQ'D
1 C 26730 DIFFERENTIAL ASSEMBLY .. .ot e e ) 1
C 29920 GEARCASE-includesgears ............ .. vvuuinelonennnn.s 1
C 29921 END CAP-includes bearing . ...t 2
C - 29922 .~ AXLE -short, RH. .............. JUERRS S ‘1
C. 29923 ©AXLEXtong, LH. ...ooieeini o PRPRORDE IR 1
. 113- 138 BOLT-5/16"-18%3-1/2" .................... e e 4
. 19- 02 NUT-5/16"-18............... e e "4
2 C 729 SPROCKET - drive, differential . .. ... ... ............civemnnnn, B
3 219- 404 - FITTING - lubrication, 450 .\ ... . e e 2
4 C . 25200 -- BEARING AND RETAINER ASSEMBLY ......... e e 2
5 131- 176 . NUT -lock 5/16"” -18hex . ............. L R 6
6 . cC. 1179 KEY -3/16" squarex2" . .......... e e 2
7 131- 911 NUT - flange fock 5/16"" - _18hex ...... e i 4
8 113- - 102 BOLT-5/16" -18x3/4" ..... e e 6
9 131- 4102 CNUT - 1/47 - 20 hex 10ock o e e, ol
10 - 192- 19 LOCKWASHER - 147 . ittt e e 2

" C 28226 WASHER -spacer ... ... e - UAR
. 12 C 28808 RING-snap............... e s e [ : 2
: 13 . C 2910 -GUARD -chain..................... e e 1
14 113- 1 BOLT-1/4"-20x1/2"hex ...... ... i 3
15 195- - BI18 WASHER-1/4" 2
16 ~C 30543 SHIM- bearing retainer  ....................... I e 2
) DRIVE CHAIN
1 [ 24_343 ‘ CHAIN - #35 {primary drive t¢ intermediate drive) 56 p:tches e o1
2 C 28094 ° CHAIN - #35 {intermediate drive to re,araxle) 108 pitches ............... 1
3 C 28646 CONNECTOR LINK <835« e e s 2
&
". L
. .
/
4// . -
" s ) : . - o
A IS ':k'f:" i ) . . . r_ . . N =
' S ’ ’ . .- ST > . . Printed in U.S.A. - L o January 1987




REF. PART NO.

1 C 24112
2 C 24345
3 C 26266, -
4 C 28806 -
. B “131- . 1181
.6 C - 245851
C 7 195- 518
8 132- 6
9 C 24753
10 131- 1102
1 c 24565
12 129- 101 ‘
13 C 24568
14 195- 513 -
15. C 24749
16 C .28266
17 132- 310
18 C- - 25555
19. 195- . 525
20 C 27755
21 C 12045
22 113- 209
23 C . 24200
24 132- 49
- 25 C . 25083 ¢
26 . C 24182
27 C 26332
28 129- 163
29 ‘C . 30223
30 113- 248
N C 26848
Printed in U.S.A.

MODEL 80XI RIDING LAWNMOWER

| 1
CLUTCH AND BRAKE -

DESCRIPTION

LEVER - clutch/brake assembly e e e ;
PAD -f00t, tubber . ... ..t ci e i i i e
‘BUSHING - flange, nylon’ Ipress into chassns} ..... e ea e "
WASHER -shim ........ FE e
NUT -lock 3/8"--16hex- ............ e e
" BRACKET -parkingbrake = ........ ... ..... i .
WASHER-1/4" ... ..o Lo e

ROD brakeadjust ............. s e i
" NUT-lock1/4”-20hex ...... e PP
SPRING-brakerod ................. PN PN
NUT-1/4"-20hex .......0. ...oeont. P fre et
HANDLE - parkingbrake ... ... ... ..ol e
WASHER-3/16".................. e X
ARM*™ brake (servicepart)............. e e,
PIN-clevis.............cocnte P TN PP
CPIN -catter 1/8" x1”..... e [PIT e .
LINK-clutch .. oo s i e e ,
WASHER - 3/8" .. i
SPRING-brakereturn....................C e e
SLEEVE-roller ........ P e e e e e
BOLT-3/8"-18x1-1/2" ... .. ... ... ... e
PIN - PIVOt i e e e ;
PIN-cotter 1/8" x 1-1/8" _ ... ... .. it e e .
HOUSING - chdin and gears (service part) ......... e
BUSHING-flange ........ .o iiiiiianns. e AR ’
BALLJOINT i e e et fel s
NUT-jam 378" - 24 heX . ...t
WIRE - neutral start switch actuator. .......... e .-
BOLT-3/8"-16x2-3/4" ...........
“ SPACER-bushing 1/2" x2" ... . v

- h ok et ek ) b ek e el b ) e D 2 B e e LD P )
.- - i

January 1987




000~ @A WN -

%@,@

e T RN R = R e I A LR
QO=0000000

—

Printed in l'J.S.A.

30518,

30217 -

30218 -

28971
30221
12975
15083
29431
28263
205

, 30222
685
1308

+

_MODEL 80XI RIDING LAWNMOWER

MOWER DRIVE LINKAGE

DESCRIPTION,

LEVER - mowerdrive .................. S
"KNOB-lever, mowerdrive. . ... .. covnueciiianrnneranatnesanans
SPRING =28NSION ..o retrierrriarraaaaaraenanntanntorssannns
BUSHING-flange............c..coocvann et .
WASHER-1/2" .......... e e
- ARM - contro! (servicepart)......0..... e e
PIN - spiral 3/16" x16/16"........... D e ieeee e
ROD -control, front . .............. i
ROD - cantrol, center ........... PO N
BELLCRANK . .7 e e teeneeeaanieeanns, e SN

'PlN-_COttEr.." ............. .. '
BALLJOINT . ........c.oonu e e e s
BOLT-3/8"-18x1-1/4".......ccveeov.. i eeeeasaei i
NUT-3/8"-1610ck ......cnvivaiinnnns, [ e
LINK - OnTrol . ittt et tninnreinsracinsnanarnnranrnns
NUT-3/8"-24 ..o s
PIN-COMBr . . v ieiriiern e r et anrnnns e
WASHER-3/8" ....... ..., e e
BUSHING - fliplock . ...... e e e e ..
ARM-idler........ [ et R e
. SPRING-idler ............... R e
PULLEY -idler /... .. et i eaenaas e e
BOLT-3/8"~16x1-1/2" . .. . it ety ..
LOCK WASHER-3/8"......... S DU
NUT-3/8"-16 .. o iiinrnennns e P S
BRAKE-belt .......... s e it e FRE

CLAMP - bra
BOLT-5/16" -

SPRING - compre

WASHER -1/4" ........ e e e ereeiisanaas
NUT-1/4"-2000ck ..o et e
ROD - brakereturn ...... [ e L

POWER TAKE OFF (PTO)

PULLEY ASSEMBLY -PTO, t0p. . oo vt eriian i inannnne o
BEARING-PTO ... .. ittt S S
SPACER-beafing ... ...ooovrvarnannarnnenrraseeeareafuienn,
WASHER ... ...t iiiiiiieianaanen, e oA
PULLEY - PTOQ, bottom ........... P .
SPACER-pulley .............cconuen J Seieraans
- WASHER -belleville ...............cooiiiaes S e e
BOLT-3/8"-16x5/8" ................. S s
BELT-PTO ... ... iiiiiiiiinennns e e :
SETSCREW - 1/2 - 13 x 1" (beltkeeper) ...... [ 2
NUT-1/27"-13 ..., o0 leeeee PP

% x 1/2" flange lock ............. e
NUT -5/16" - 18flangefock .............vineennnne REREPR

-k ol wh e md wd B b B

January 1987




o S A S MODEL 80X RIDING LAWNMOWER

. L . . .
S e -MOWER HEIGHT AND LIFT CONTROL
. /,: .‘ ie - .- “
REF. PART NO. ' DEégB!f_’ﬁlON . ‘
C 28091 - RODjpush. . ........0.......... Cieaeenes F T
C 29092 SPACER - lift, ., ... T e
195- 2063 WASHER ... .. «.....0~0 ol R T
C- 15564 SPRING-return .................... e f e
C* 14525  BUTTON-push ............... e

»

131-° 1181 NUT-lock 3/8"-16hex ..............0...... et
C 29086  SHAFT - lift pivot

4
@
WO DU bW =

'=m£ﬁ:ed

1 '
1.
4.
. _ , , C 1
- - C~ 24528 ARM -lift ... .. oo el P 2
‘ @__4- .9 138 2071 PIN -spiral ......... et eeneaaas e vl 20 .
‘ 10 ¢ 2452 LINK - lift ..o, e e 2
11 195° ~ 525 WASHER-3/8".7........... e 2 AT
. - .. 12 132 310 PIN-cotter 1/8%x 1" ... ' 4 g
‘ . < By : . 13 C° 24314 BOLT - “J”, linkagjust 2.
. ! . . * ) . * B “"‘,r‘l"j .
!
’ LL‘) L4 < S
. <
- b ",A ‘ . . . -
L
~ ! : : '
.-
T b
Printed in U.S.A. _ o S .} January 1987




MODEL 80X! RIDING LAWNMOWER s v 43
MOWER DECK AND CHUTE DEELECTOR
REF. PART NO. ' DESCRIPTION : . ' - - "REQ'D
1. C 30225 . DECK-mower38” ....... e, 1
2 c 29711 WHEEL -4” (100 mm)............ e PP et -2
\ , 3 c 16745 BOLT -shoulder ...................... s 2
A4 195- 103 WASHER - ... et 4 .
5 131- M8t NUT-3/8"-16lock ............. e e e iesaiaiiaeairenes 6
-6 .C 29512 " PLATE - reinforcement............ e "1
7 111- 132 BOLT-5/16" - 18 x 3/4" carfiage . ........ et U B
" 8 131-. . N NUT -5/16” - 18 flange foek ............ e aiaa 6 .
9 c 29420 DEFLECTOR-chute ..... e e e e 1
. 10 C 29421 0 ROD-hiNge ... e e 1
11 C 29422 SPRING-hinge . . ... o m et e, e 1
12 o C 29423 BRACKET - hinge . .. . b e e e e, 1
13 T C 29424 RING-retaining. .........couvunnn. e e 2
14 C . 20482 BAFELE-deck........................ e e . 1
15 1m- - 340 | BOLT-3/8" - 3/ it e e 1 -
16 131-  '938 ' "NUT-3/8"flangelock ......... 1
17 C = 30242 COVER-Belt ... it i e it 2
18 187- 1036 SCREW -1/4" -20x1/2" self tappmg ........ e e, iee. - B
19 c 30243 - LINK - suspension, rear ......... i ............... L roo2
20 T C 24314, BOLT - “J", level ad]ust ......... [ ey P2
o 21 c 25553 | SPACER..........: 7S 2
A ) 22 113 4 . BOLT‘1/4”-2OX‘I” ...................... et 2
I 23 195- 518 WASHER-1/4" ... . .. .. v e e 2 ,
24 131- 1180 NUT-1/4"-20lock . ... i e, 2,
25 - C 29094 'LINK - suspension, front.................oooo.. e 2
26 132-° 320 ° . PIN-cotter3/32" x3/4" ........... s [ . B
t 27 " 195 525 WASHER -3/8" . e 6
¥ .
f
v Printed in U.S.A. : ' ) . . : ' ~ January 1987
. 4




« ' MODEL 80XI| RIDING LAWNMOWER
MOWER PULLEYS, SPINDLES AND BLADES
e REF. PART NO. . DESCRIPTION . ., : . REQ'D
) o ) 1 C °~ 30236 SPINDLE ASSEMBLY - MOWET. .+« ovv i iveneerareninnnananess 2
- 2 C . 2969 SCREW-5/16"-18x1/2" ......... e e . 8
3 c 30107 PULLEY -spindle. ................. F e - 2
. 4 C 25690 SCREW-5/16"-18x1/2" ....... Cee e e ‘6
.5 jo 20427 © . BLADE-19.44" (4493 mm) ........ . il e 2
6 13- 206 - BOLT-3/8"-16x3/4" ........ S e 4
7 192- - 21 LOCKWASHER-3/8". ... .. it AU 4"
- 8 . C ‘30522 ARM -idler. ... ... . e i aaaaee e 1
9 13- 207 BOLT-3/8"-16x1" ... ... cociiiviiia., e .2
. 10 | 195- B25. © MWASHER-3/8" ... .............. e 2
» " C 14768 SPACER -idlerarm..................os e | .
12 131- 1181 NUT-3/8"lock................ P N - 3
13 c . 12251 PULLEY - backsideidler .............. PR e 2
14 195- 105 WASHER-1/2" s e .1
15 . 1t- 366 BOLT-3/8"-16carriage ............coovvnnn... P 1 -
1 - C 24321 SPRING -extension ................ ... e e Ve 1
17 - C 30241 - BELT-mowerdrive.......... R e e 1
SN .
S
A
#1 l
bl i
X .. .

Printedin U.S.A. .. January 1987 -

t



. 46 L . . ,
| . - S S " BS/RBAGGER
- T A - S -
s L . ) BAGGER ASSEMBLY
- " REF.  PART NO. DESCRIPTION e » " REQ'D
. 9 - C 29489 COVER-bagger ... .............-. [P s 1
2 C 29490 SCREEN -cover....... R PP 1
3 C 29491 PLATE-shield .. ... . .. . i 1
4 c 29492 HANGER-hopper.........0 oo ant. e . 1.
5 C 29493 EXTEMSION -upperchute. . .................... e L 1
6 C 30106 °  TUBE-discharge..............c.coviennans s PP S 1
7" C 30106 . BOOT-MOWEF. ..ot eaanarmiisenanns R L
8 C - 29493 ROD -hopper support. . ... A e et T2
i 9 C 29178 * " GRIP-handie...:..... .. .'-.' ............................... . T
i 10 .. C '28438.° BAG-grass......... e P e e 2. -
. b -187- 1738 SCREW - #10x 1/2" self-tapping ............. e . g ~
) t12 193- 42 LOCK WASHER - #10 externat tooth e - g
13 . . 182- 524 SCREW - #10x5/8"........ i e e et e 12
14 ~-195- 513 - WASHER-#10 ......... i [ e 12
, 15 . 192- 18 LOCK WASHER-#10........,....... e I
.16 129- 17 - NUT-#10.. . .............. P - 12
. 17 .- 13 - 5 BOLT-1/4" x1-1/2" .. ooei e PR e eeannn o Z
| 18 C113- 3 BOLT-1/A" X3/8" i - I
19 195- . 518 WASHER - 174" i i i it 4 .
20 131- 1180 NUT-1/4"lock . .... e s e e 4 - '
21 , C  29505.  SEAL- ........... SO e e SO 2 ,
2 " C 30244 - BRACKET -mounting....................; I 1 K
23 113- - 102 BOLT -5/16" -18x3/4" ......... e B S 4 o
24 192- 20 . LOCK WASHER - 5/16" .. ... e R e .4
- /
.‘/ r" :
. ;ﬂ - . R "’/
£
1 . ‘ . - ) ‘ i ' / ' - o ) -
printedinU.S.A. ~ | C S PER " January 1987




FLYING DEBRIS
OPERATE MOWER ONLY
. . WITH DISCHARGE CHLTE -
. GUARD/COVER DR COMPLETE
. GRASS CATCHER IN PLACE,
- DEBRIS MAY CAUSE INJURY

~

SPINNING BLADE

SEE OFERATOR'S ‘MANUAL BEFORE -
ATTEMPTING ¥0 CLEAR PLUGGED
DISCHARGE CHUTE.

CONTACT WITH BLADE CAN RESULT IN
SERIOUS IMJURY. ~

el
AN aaal

X

4

eNoobwhdn

2

m

- C

PART NO.

C. 29483
;294847
C~ 29486

193- .- 92
11M-+ - 132

131- - 911

€ 16450
C 28428
321-. 4447

Printed in U.S.A.

v

M- T3

BS7R BAGGER o - °
DECK BAFFLES .. R
. . v \ .
DESCRIPTION ‘ ’ . ' - REQ'D
BAFFLE-rONt." .. . oe e etelennnesanenes FUUTUI 1 .
BAFFLE-R.H................. P, R e S |
BAFFLE -chute. ........... e e e : 1
—PIN -clevis .. ... et e -
NUT-push...w oo, e W, 28 '
BOLT -5/16" x 3/4" carriage ..:........ A e peees . 7
NUT -5/16" flangelock ............... i e . -7
PIN - cotter hair ....... e P RN LA 2
BAGGER DECALS
R DECAL - “Warning” T e e e . 2.
DECAL - “Danger” ... ... e P e T
. | .
January 1987




NUMERICAL INDEX' = . s

NUMERICAL INDEX

. ) . - .7 . -} ' .
PART PAGE REF. . & * . , ‘ .
NO. ‘ NO. NO. - l‘:lg‘.‘aT - Pn?g.E Rl\fg: :‘lpél.“ S PNAS.E 'R:\IIEQF: 7 . PART _  'PAGE .REF PART PAGE REF. PART . PAGE REF.
- : . - : : NO. "+ NO. NO. NO. NO. NO. NO. - NO. NO.
_BR 26157 13 . 8 C 16078 11 2 | ¢ 24574 f%z25 9 c 26108 19 7 C 27961 - 21 1 c . 29512 43 - 6
BR 26828 5 28 | C 16450 © 49 8 c 24659 ¥ 19 . .9 c 26129 a3 -3 C . 27997 21 3 c 29690 45 4
BR 65906 5 27 C 16745 . 43 -3 | . 24669 29 6 C 26130 3 1] .¢C 28296 27 6 C.  +29691 45 2
BR 66538 9 5 | ¢ 17203 31 13 C -. 24669 - 39 3 .C- 26142 19 C 28226 31 24 | C 29711 - 43 2
BR 66768 5 - 15 C 17213 3t 16 c 24689 . 11 26 c 26266 37 3 C 28226 35 11 | C 29778 5 1
8R 68838 - 7 4 cC 18814 7. 8 - C 24740 a7 15 c 26332 27 -9 C 28232 27 15 C 29779 13 9
BR 92284 7 14 | C 20093 29 15 C- 24753 37 g -C 26332 29 13 C 28263 33 10 C 29780 13 24
BR 93323 11 7 | € 20093 39 20 |'¢ 25083 37 95" C 26332 37 27 C 28263 39 7 c 29781 11 17
BR 93357 . .13 10 C $22023 2% . 7 c ' 25087 33 T c 26332 39, 13 C 28266 37 16 c . 29785 9 1
BR 93499 13 3 c 22891 33 2 c 25091 33 5 (ol 26333 7 8 C 28286 33 4 C. 29794 9. 10
BR 93622 1 25 C .22931 - 31 11, c 25092 33 10 . C 26359 17 5 c 28428 21 10 |'C 29795 9 3
BR 93630 5 38 | C 22947 19 10 c 25093 23 * .19 C. 26425 19 10 C 28428 49 .1 C 29796 9 15
BR - - 93723 5 10 C 23248 19 8 c 9B094 35 2 C . 26426 19 C 28438 47 10 c 29816 17 1
BR_ 211712 13 16 C 23349 23 2 c 25085 33 6 . C . 26458 31 29 c 28643 9 17 c 29818 17 3
"BR® 220865 7. 3 | C 23351 23 5| ¢ 25097 33 7 C 26482 21 - 3 C 28644 19 2 4 C 29824 5 3
BR 221535 9 9 C 23535 39 23 c 25098 33 8 C 26483 21 12 C 28645 35 3 c 29826 5 18
BR 221596 5 224 -C- 2841 - 11 1. | ¢ 25125 1 27 -C 26507 13 6 C 28646 27 2 o 29827 5 18
BR 221798 9 2] C 23818 a1 .23 |-c 25200 35 4 c 26526 25 4 C 28806 15 7 {¢C 29828 5 18
BR- 221935 13 19 { C . 23818 ~ 33 12 c 25299 29 4 c - 26729 35 2. C 28306 37 4 C 29829 5 18
BR 222010 13 8 C ' ;23964 27 14 .| ¢ 25229 - 30 4 C . 26730 . 7 35 1 C 28807 23 10 c 29830 5 19
BR- 222014 13 21 C 24091 25 6 c 25469 13 T . 26848 37 3 C 28808 35 12 | C S 29831 % & 22
BR 222450 9+ 21 |- C . 24100 127 1 c 25548 23 7 c 26862 KK} 6| "C. 28935 1 3 C 29832 5 25
BR 222502 7 - 2 C 24112 37 1| ¢ 25553 43 "9 C 26886 33 2 C 28937 11 4 |.C 29833 5 31
BR . 222561 7 7 C 24128 31 18 c 25655 37 18 C 26887 33. 3 o 28937 1 9 C 29834 17 2"
BR- 230896 13 7 C 24160 31 8 ¢ 25701 13 2 C 26936 21 11 o 28971 31 2 | cC 29834 17 4
BR- 231055 5 3 | C " 24165 29 8 C 25709 5 9 c 26937 21—~ 11 c - 28971 a3 11 c 298386 n 10
BR 231058 - ' 9 4 C 24170 39 - 6 C 25711 5 4 c 2723 5 7 o 28971 39 2 | C 29846 9 1
BR 260584 3 8 c 24178 27 1 c 267112 . 5 g C. 27240 13 14 c 29046 39 2 | C. 29865 7 9
BR 261116 13 27 |.¢C 24179 27 6 c 25713 5 ‘9 C 27244 13 26| C 29047 29 2 | C 29867 7 - 8
BR 261129 9 2 C 24182 15 8 c 25714 5 9 C © 27254 13 18| C 29075 21 5 | C 29920 . 35
BR 270382 13 28 o 124182 27 7 C 25715 5 a - C 27255 13 C 29086 41 7 | C 29921 35
BR . 270511 13 20 C 24182 37 26 c 25717 g 13° C 27256 17 A3 |- C 29091 41 1 C 29922 35,
BR - 270920 7 6 | € 24189 27 4| ¢ 25718 5 12 C 27258 17 11 C 29092 41 2 | C 29923 35
BR . 292260 5 37 | 'C - 24193 31 19| ¢ . 25719 7 1 C .27259 17 3 c 29094 43 2% | C 29928 .5 1
BR 292681 13 2 C 24200 27 8 C. 26725 5 19 C 27260 17 . 2 c 29116 23 12 | C 29935 21 2
BR 299707 13 17.| C 1 24200 37 23 c 25726 5 19 c 27262 17 10 C 29119 21 4 | C 30063 25 1
8R 299740 13 23 C 24225 a3 7 C 25797 5 19 C 27263 17 12 |. C 29123 23 -9 | C 30105 a7. 6.
BR 390684 13 22 c 24263 19 1 C 25728 5 20 Cc - 27264 17 1 c 29141 35 13 | C 30106 a7 -7
B8R 391406 5 5 C - 24314 - 4 13 . C 26729 5 Py C 27264 19 12 C 29178 a7 9 - C 30107 45 3 .
- BR " 391733 9 5 c 24314 43 20 C 25730 5 1 c 27350 5 6 C . 29260 29 1 C 3015¢ 21 7.
BR 392134 7. 2 cC . 243 31 15 c 25732 5 23 . C 27421 17 4 c 29260 39 1 c 30160 21 14
-~ C 10657 - 1 28 C 24321 45 16 C 25733 5 2 c 2742 17 8 c 29420 43 9 | C 30166 21 .15
C 10678 13 25 | .C 24329 9 4 C 25735 5 ' og c 27424 17 = 7 C . 29421 43 10 | C 30174 23 1
C 11529 1 2 C 24343 35 1 ¢ 25736 5 30 C 27501 27 5 C 29422 43 1 c 30186 31 1
C 11796 " 35 6 |.C 24345 -, 37 2 C . 25736 5 . . 30 C 27521 19 3 c 29423 43 12 | C 30187 31 2
C 12045 37, 21 c 24401 29 17 c 25738 13 Ty C 27523 19 9 .C 29424 43 13 | C 30188 15 1
C 12251 45 13 c 24428 19 3 c 26742 13 13 C 27532 19 1 C 29427, 45 5 | C 30191 1 23 .
C 12519 21. 6. C . 24460 - 19~ 6 .| C 25746 B 27 C 27533 19 2 C 29431 39 . 6 | C 30192 11 24
C 12975 31 20 C 24501 25 1 C 25750 7 12 C 27534 = 19 4| C 29482 43 14 | C 30193 31 7
c 12975 ¢ 03 4 C 24503 25 2 C 25751 5 -q3 C 27541 19 5 C 29483 49 1 |.C 30197 31 5
. C 14399 -7 10 C 24505 25 5 C 25752 & a5 c 27649 19 8 C - 29484 49 2 | C 30197 39 “ M
c 14525 a1 5| C° 24522 41 10, | ¢ 25757 5 C 27751 19 7 C 29486 49 3 | C 30189 - 25 5
c 14768 © - 45 1 C 24528 41 8- | ¢ 25758 11 13 C 27755 37 204 C- 29489 47 1 c 30205 39 R
c 14906 - 7 g |.C 24529 -23 11 C 25759 11 12 C. 27893 27 7 ¢ 28480 47 2.1 C 30207 < I 4
C 15083 3g 5 | .C . 24551 37 6 C 25760 11 11 c 27894 27 7 C 29491 47 3 [ C 30217 39 3B
C 15410 25 3 C 24562 25 8 C 25762 11 14 c 27905 . 21, 8| C 29492 47 4 | C 30218 29 1
c 15540 1 18 ‘)';\\ 24565 37 1 C 25764 13 29 e 27906 21 8 C 29493 47 5 C 30221 39 3.
C 15564 41 4 c~ 24568 37 13 |.C 25846 27 5 C 27946 - 21 12 C 29498 47. 8 | C 30222 39 9
: : : C 27947 A 13 .C ' 29505 47 21 | C 30223 37 29




NUMERICAL INDEX .

4

i

\
\

T 1-

131- " 13

192- . 20 47

_ PAGE  REF.  * PART PAGE REF. PART ' . PA%E REF. -
" NO. - NO. NO. NO. NO. NO. , NO'.E', NO. .
c - 30225 a3 1] 13 138 13 3 131- . 1181 29 * n
C 30236 6 13- 138 35 - 131- 1181 31 14
C 30241 45 17 13- 208 - 33 q 131- 1181 33. 8
C 30242 43 17 13- 205 - 39 8 131- 1181 37 5
C 30243 43 19 13- 206 45 6 13- 1181 38 . 15
C 30244 - 47 2 113- 207 .45 9 131-° 1181 41 6
. C 30267 - .19 - N 113- 208 27 12. 13- 1181 43 '
C 30405 13 31 13- 208 29 9 131- 1181 45 12
c 30444 7 6 113- 208 39 14 131- 1182 27 4
C .30452 .5 12 13- 1209 31 17 131- 1308 39 1
C 30453 13 15 113 209° 37 22 132 - 6. 37 8
C 30454 th 15 . 113 209 39 24 | 132 49 27 9
C 30465 11 16 113 248 37 30 132- 49 37
C "30486 7 7 3 113- 262 . 33 ‘9 132- 310" -3 25
C 30457 7. 5 113- 410 27 3 132 310 37 17
¢ ° 30492 15 1 121- 21 15 2 132- 310 39 12
C 30496 © 31 26 "t 121 106 - 15 2 132- 310 .4 12
c 30503 15 3 | 121- 106 23 -3 132 320 39 31
c 30513 39 9 121- 106 39 29 132- .320 43° 26
C 30514 39 10 129- 6 . 9 13 132 321 29 16 .
c 30516 39 16 129- 7 9 7 132- 321 3g 18
c 30517 39 27 129- 13 19 13 132- 378 25 1
c 30518 39 28 {129 17 1 21 136- - 103 9. 16
c 30519 39 32 120- 17 47 16 138- % 17 9
c 30522, 45 i 129- '37-. 19 15, 138- . 143 27 2
C. 30532 39 22 129- 101 19 6 138- 261 13 -6
C 30535 15 5 129- 101, 23 4 © 138- 2071 29 7
C 30536 15 6 129- 101 37 12 138- 2071 39 7
C 30539 21 9 129- 102 .35 138- 2071 M 9
‘C 30543 35 16 129- 103 39 .26 138- 2073 .29 20
c , 129 . 1863 27 11 141- 3. 48 4
) : . 129-° 163 29 14 183 < 4 9 18
- ©129- 163 37 - 28 169- 145 19 1
HTBY,V}HE ?ODE NUMBERS 1 y59. . 163 39 17 178 685 39 - 10
S - 129- 289 - - 27 10 182- 10 19 12
312 - 9 6 131- 1. 13 5 182- - 84 7- 4
13 624 15 4 131- - 67 23 12 182- 87 13, 4
14- L7123 3 131- 176 , 29 3 182- 90 7 10
41- 24 13 12 131- 176 31 10 182- 147 - 19 17
92- 3. 9 19 131- 176 33" 5 182-. 524 a7 13
111- 132 3 21 131- 176 - 33 14 182-. ° 589 . 11 19
111- 132 43 7 131- 176 35" 5 182-  68B. . 23 . 8
11- 132 49 6 131- - IR L 6 187- 1036 43 18
11- 217 33 13 13- a1t - 15 6 187- 1037- 7. 1
11- 340 43 15 131- g1 23 14 187- 1328 ° 17 14
111- 366 45 18 131- 911 K3 .28 187- 1334 23 6
13- 1 35 14- | - 131- 911 35, 7 187-- 1508 5 7
13- 3 47 18 131- 911" 39 30 187" 1510 9 22
113- 4. 43 22 131- - 91 43 8 187 1510 13 30
113- 5 a7 17 | 131- a1 49 7| 187 1738 47 1
113- "101 31 27 131- 934 - 15 4 t92- 13 19 14
13- 102 n 8 131- a38 43 16 192-° 18- 1 20
113- 102 33 "4 131- 1102 35 9 192 . 18 19 16
13- 02 . 3% - . 8} - 1102 a7 10 192- - 18 a7, 15 -
113- 102 47" 23 131- 1180 39 34 192- 19 13° 4
113- 103 29 18 131- ° . 1180 43 24 192-- 19 19 - F
113- . 18 - 3 9 131- 1180 a7 20 192- 19 23 13
13- 120 25 2.F 13- 1181 15 9. [-192- 19 35 - 10
13- 122 15 5 27 13 24

g

- NUMERICAL INDEX

m’ .

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. " NO. NO. - NO. NO. NO. NO. . NO. 'NO.-
192- 21 39 25
192- 21 45 |
293 . 25 7 5
193- 25 9 12
193 31 31" 4
193- 42 47 . 12
193- 92 49 5
195- 0 .7 11
195- 103 43 4
195 104 29 .. 10
195- 105, 45 14 “*
195- 513 37 14
195- 513 47 . 14
195- 516 19 4
195- 518 25 . 10
195- 518 '35 15
195- 518 37 7.
195- 518 39 33
195- 518 43 23 ) .
- 195- 518 47 19 |
195- 521 15 3 :
195- 521 29 19 - LT
195- 522 31 12 : :
195 525 37 19 .
195- 526 39 19
195- 525 4 11
195- 525 43 27
195- 525 45 10, g '
195- 533" - 29 5
195- 533: 3 6
" 195- 533 39 B
195- 541 27 3 i
195- 2063 41 3
195- 2175 25 4
214- 251 1 5
217- 1027 7 7
219- ' . 10 Vi 3
219- 404 35 '3
- 321- 4447 49 2.
- 321- 4726 21 )
© 321- 4747 21 1
321- 4755 21, 4
321- 4763 21 5
321- 4766 21 2
321- 6642 21 10
—\-—\ Al
e




